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1 WorkeHEE For BItmineUS Fiime Coat (RC)

Date R "23-Dec-23
Client i K . £ (b.\J&" hus Jara) d.uyﬂl e gliall oo (598 AS i
Project S | . 443:‘9))433 J5a u\au.n Oa A (ahll as ] (3, jhalf
Sample Descrip. - ) | o dgadan A

fstation . 3+3oo TO 2+780 R.S (width 6 m) & 2+800 TO 2+610 R.S (width 6 m)
Request No T

Sample Code

No of Sample 1 2
WT of Tray \l\ﬁthout Asphalt 22 23
|WT of Tray With Asphalt 105 124
Wt of Asphalt 83 101
Area' Of Tray cm2 0.1925 0.1925
Rate Of Spray gm/m2 431.2 524.7
Average of Rate gm/m? 477.9

Lab.Eng

consultant

m,abdalrazik
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PROJECT: Ah gy 3al) Hgaa a clalgl o Al g plall peal] (4 hall DATE 23-Dec-23
CLIENT : (03s2) Javia Jana) Asaganl) Y gliall oxe (g )sd AS ) REF.NO.
LOCATIO: 3+300 TO 2+780 R.S { width 6 m) & 2+800 TO 2+610 R.S (width 6 m) TESTED BY M.abdalrazik
MATERIA "4 alau Al SAMPLE NO.:
I: BITUMINOUS CONTENT
? 1
| AWEIGHT OF SAMPLE BEFORE TE (gm) 2141.00
B. WEIGHT OF SAMPLE AFTER TEST (gm) 2046.50
C. INITIAL WEIGHT OF FILTER PAPER (gm) 17.00
D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 21.00
E. WEIGHT ATTACHED TO FILTER PAPER (gm) 4.00
|F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) 2050.50
'G. WEIGHT OF BITUMEN (A-F) . (gm) 90.50
T"H. BITUMEN CONTENT (G/A* 100) (%) 4.4
- [AVERAGE || 4.41 |
Il : GRADATION
WT. OF DRIED SAMPLE : 2050.50 gm
SIEVE NO. |CUM. Wt. Ret,/CUM.Wt.Pass (g)| Percent Passing jop mix formula G .space
1 4/2" 0.00 100.0 100
4 0.00 2050.50 100.0 100
34" 0.00 | ' 2050.50 100.0 100
42 421.00 | 1629.50 79.5 85--75
3/8" 711.50 1339.00 65.3 71.7-61.7
NO.4 1281.00 769.50 375 39.8-35
NO.8 1457.00 593.50 28.9 34.8-28.8
NO.16 | 1586.50 464.00
NO.30 | 1658.00 392.50 19.1 21.4-17.4
NO.50 | 1748.00 302.50 14.8 14.5--10.5
NO.100 | 1857.00 193.50 9.4 11.2--8.2
NO.200 | 1922.00 128.50 6.3 8--6.4
consultant Lab.Eng

% kadry M.abdalrazik
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MAXIMUM SPECIFIC GRAVITY OF BITUMINOUS MIXTURES

381 \qﬂ/

-7\ '\

MRDTM - 412 i
PRGJECT G#Ju‘j) s (i lald g (e (gl Gy ylall aelall gy yball DATE 23-Dec-23
|cLienT () asa Jone) Apayanll i) one 1558 4858 REF. NO.
JLOCATION 3+300 TO 2+780 R.S ( width 6 m) & 2+800 TO 2+610 R.S (width 6 m)|SOURCE v
MATERIAL ‘ "~ |SAMPLE No.
Gsb | Bulck Specific Gravity of Aggregate I
Gsa | Apparent Specific Gravity of Aggregal S :
Gb | Specific Gravity Of Bitumen
Pb__ | Asphalt Percent by Weight of Mix
gmm
Specimen No. 1 2
[wmm | Net Weight of Loose Mix Gm. 2351.00 B
w1 Net Weight of Flask and Water Gm. : 7893 B ;
W2 Net Weight of Flask, Sample and Water Gm. 9284.00 o
Gmm | Max Theo. Specific Gravity - 2.449 o
Gse | Effective Specific Gravity a8
RESULT Average Maximum Theo Sp. Gravity 2.45 :
COMPUTATIONS '
Gmm Maximuir: Theo. Specific Gravity = Wmm 2.44¢
' Wmm + W1 - W2 -
100 - Pb
Gse Effective Specific Gravity = 100 - Pb 2.816
Gmm Gb
Pba % Bitumen Absorption = Gse - Gsb xGb x 100 0.247
Gse x Gsb L
Pbe % Bitumen Effective = pp - (100 - Pb) Pba 4,47 :
3 100 5
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MARSHALL STABILITY

(ASTM D - 1559)
PROJECT Wb g 3al ) e i al gl e gl Galall aela Gkl DATE 23-Dec-23
CLIENT (3520 Janis Jont) Apagasd) Y liall ore (g8 4S5 REF. ;
LOCATION 3+300 TO 2+780 R.S (width 6 m) & 2+800 TO 2+610 R.S (width 6 m) SOURCE -
MATERAL | . 4w dis - |sampLE No. | L
30 Mins Soaked 24 Hours So-ici
> Speciman: No. 1 2 | 3 4 5 8
= W. In Air Dry Gm. | 1201.0 | 1196.0 | 1207.0
& WH. 1t Air SSD Gm. | 1203.5 | 1203.0 | 1209.0
fj Wi. In Water Gm. | 692.0 | 698.0 | 695.0
=3 :
2 Volume of Specimen Gm® | 511.5 | 505.0 | 514.0 i
Sp. Grav. of Specimen 2.348 | 2.368 | 2.348 !
Gmb  1Av. Sp. Grav. of Specimen 2.355
i
= | | [
Pb {Bitumen % by Wt. Of Mix % 4.41
Gmm {Max Measured Sp. Gravity - 2.45
[92] 400 - Pb
o) Gse |Eff. Aygregate Sp. Gravity - = 2.62
g o . . Gse=Gsh oy 459 "
o Pba {Bitumen Loss % by Absorption A % 0.25
< (100-Pb),
Pbe |Eff. Bitumen Content I 4.17
, Gmb x Pbe
EAC |Bitumen % by Volume oh % 2.23
Gmm - Emﬁ_
Va JAir Voids in Total Mix . G % 3.9
. {100-Pb)Gmb
VMA _|Voids in Mineral Aggregate R % 12.75
VE  |Voids Filled o | % 69.55
Remarks: =
Lab Engineer Cti/gé'rsultant
e TR e A . = 5<)a \Ck\\)
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‘Worksheet For Bituminous Prime Coat ( RC )

Date : 1'20-Dec-23
Client (b-u:llk.m Jara) A.u,».n e glhall oaie (o598 AS
|Project Thgall jsaa s clalsll e il gaohll astall gy bl
; Samp]e Descnp 4 dgatany Al B '
" statlon 2+520 TO 1+930 R.S ( width 4.8 m)&2+300 TO 2+980 R.S ( width 6 i)
Request No ' .

Sample Code

No of Sample 1 ] 2
WT of Tray Without Asphalt 31 25
WT of Tray With Asphalt 109.5 113
Wit of Asphalt 78.5 88
f\rea Of Tray cm2 0.1925 0;1 925
Rate Of Spray gm/m2 407.8 457.1
Average of Rate gm/m® 432.5

consultant

_Erogpreefady

Lab.Eng

m.abdalrazik
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MAXIMUM SPECIFIC GRAVITY OF BITUMINOUS MIXTURES
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MRDTM - 412
|PROJECT Ayh gyl g S el ) 0 il Gy plall pelall (5 bl DATE 20-Dec-77
JCLIENT (2352)) Jania Jona) 4 gandl QY laall sae (g 550 4S ) |REF. NO.
E LOCATION 2+520 TO 1+930 R.S ( width 4.8 m)&2+300 TO 2+980 R.S (width 6 mSOURCE
|MATERIAL SAMPLE No.
Gsb | Bulck Specific Gravity of Aggregate
Gsa | Apparent Specific Gravity of Aggregal
Gb | Specific Gravity Of Bitumen
Pbh | Asphalt Percent by Weight of Mix
gmm
.| Specimen No. 1 2
Wmm__| Net Weight of Loose Mix Gm. 2214.00
WA Net Weight of Flask and Water Gm. 7893
W2 Net Weight of Fiask, Sample and Water Gm. 9200.50
Gmm Max Theo. Specific Gravity - 2.442
Gse Effective Specific Gravity - --
RESULT Average Maximum Theo Sp. Gravity 2.44 L
COMPUTATIONS
Gmm Maximur: Theo. Specific Gravify = Wmm
Wmm + W1 - W2
100 - Pb
Gse Effective Specific Gravity = 100 - Pb 2.62
Gmm Gb
Pba % Bitumen Absorption = Gse - Gsb x Gbx 100 0.02
) Gse x Gsb
Phe { % Bitumen Tfective = Pb - (100 - Pb) Pba 4.70:
100
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MARSHALL STABILITY
(ASTM D - 1559)

i PROJEC.T | A ) sae s hal ) o s8Il Gl pelal Gy yhal DATE 20-Dec-?%3 __
CLIENT (o352 Jm ) Agnyaad) Y i) e 534558 REF. 1
LOCATION 2+520 TO 1+930 R.S (Width 4.8 m)&2-+300 TO 2+980 R.S ( width 6 rﬁ) SOURCE - —
MATERIAL dadau A |SAMPLE NO.

. 30 Mins Soaked Hours Soaked ‘
. Specimen No. 1 -2 3 4 5 6 |
= WL, In Air Dry Gm. | 1198.0 | 1204.0 | 1211.0 =
5 Wit. In Airr SSD Gm. | 1201.0 | 1214.0 | 1218.5 ]
5 Wit. In Water Gm. | 694.0 | 701.0 | 704.5 i
- {
2 |Voluine of Specimen Gm°® | 507.0 | 513.0 | 514.0 !
Sp. Grav. of Specimen 2.363 | 2.347 | 2.356 | v
Gmb  |Av Sp. Grav. of Specimen 2.355 N
|_Pb-_[Bitumen % by Wt. Of Mix . % 4.74
1 Gmm [Max Measured Sp. Gravity - 2.44
w ) E 1oo: Pb ]
0 Gse |Eff. Aggregate Sp. Gravity Swin- G - 2.62
O .
> . . Gse-Gsb , Gbx 100 o
e Pba (Bitumen Loss % by Absorption s % 0.04
< {100-Pb), !
Pbe _|Eff, Bitumen Content P | % 4.70 ;
o Gmb X Pbe . i
EAC [Bitumen % by Volume GTmXB % 2.34 i
Gmm - Gi 1
Va |Air Voids in Total Mix o | % 3.5
. 100-PhIGmb i
VMA _{Voids in Mineral Aggregate R % 13.04
VF _|Voids Filled | % 73.37 |
Remarks:
i
Lab Engincer Cansy\/tant ‘
o5 N /<[3 e \\“"/\ i
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MAXIMUM SPECIFIC GRAVITY OF BITUMINOUS MIXTURES
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MRDTM - 412
PROJECT b gy 5al) ) saa s sl W Ga (g Gkl e lall Gy bl DATE 20-Dec-23 |
CLIENT (03,0 Jana Jaa) Apngandl Y gliall oo 15558 4S5 REF. NO.
LOCATION 2+520,TO 1+930 R.S (width 4.8 m)&2+300 TO 2+980 R.S (width 6 m}SOURCE '
MATERIAL SAMPLE No.
Gsb | Bulck Specific Gravity of Aggregate
Gsa Apparenf Specific Gravity of Aggregal . §
Gb | Specific Gravity Of Bitumen
Pb | Asphalt Percent by Weight of Mix ‘
gmm §

Specimen No. ) 1 2
(Wmm | Net Weight of Loose Mix Gm. 2214.00

Wi Net Weight of Flask and Water Gm, 7893
W2 Net Weig . of Flask, Sample and Water Gm. 9200.50
Gmm Max Theo. Specific Gravity - 2.442
|Gse | Effectin. Specific Gravity --- - - _ '
RESULT Average | Maximum Theo Sp. Gravity 2.44 . ’
i
COMPUTATIONS |
|
Gmm Maximum Theo. Specific Gravity = Wmm 2.442
Wmm + W1 - W2
100 - Pb
Gse Effective Specific Gravity = 100 - Pb 2.623 !
Gmm ___ Gb !
Pba | % Bitumen Absorption = Gse - Gsb xGbx 100 0.037 |
Gse x Gsb o v f
[Pbe | % Bitumen Effective = b (100 - Pb) Pba avna |
' 100 ‘
e YA\ \ C‘\D\) f
- § |
|
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(MRDTM 418)
PROJECT: Ah g el jgaa ia clal gl (e gl (g plall potall (g slal) DATE 20-Dec-23
CLIENT (2292 oida Jana) dgagand) Y glRall 020 o5 6d AS REF.NO.
LOCATIO: 24520 TO1+930 R.S (width 4.8 m)&2+300 TO 2+980 R.S ( width 6 m) TESTED BY M.abdalrazik
'MATERIA: rdpatan dish SAMPLE NO.:
© 1: BITUMINOUS CONTENT
: 1
AWEIGHT OF SAMPLE BEFORE TE (gm) 2451.00
B. WEIGHT OF SAMPLE AFTER TEST (gm) 2336.00
C. INITIAL WEIGHT OF FILTER PAPER (gm) 17.00 |
D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 21.00
E. WEIGHT ATTACHED TO FILTER PAPER (gm) 4.00
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) 2340.00
G. WEIGHT OF BITUMEN (A-F) (gm) 111.00
H. BITUMEN CONTENT (G/A* 100) (%) : 4.74 ,
IAVERAGE | 4.74 |
i1 : GRADATION
WT. OF DRIED SAMPLE : 2340.00 gm
SIEVE NO. |CUM. Wt. Ret/CUM.Wt.Pass (g)| Percent Passing jop mix formula G .space
112 0.00 100.0 100
1" 0.00 | 2340.00 100.0 100
3/4" 0.0C 2340.00 100.0 100
1/2" 512.50 1827.50 78.1 85--75
38" 7¢3.50 .| 1576.50 67.4 71.7-61.7
NO.4 1501.00 839.00 35.9 39.8-35
NO.8 | 1658.00 682.00 29.1 34.8-28.8
NO.16 | 1768.00 { ' 572.00 ,
NO.30 | 1897.00 443.00 18.9 21.4-17.4
NO.50 | 2087.00 253,00 10.8 14,5--10.5
NO.100 | 2128.00 212.00 9.1 11.2--8.2
NO.200 | 2185.00 155.00 6.6 8--6.4
consujtant Lab.Eng
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"Worksheet For Bituminous Prime Coat ( RC )

Date - 19-Dec-23 .

Client (0d92d) Jada Jara) Agagand) N Bl odie (g5 98 AS i

Project Thgall Jgaa da clal gl e g dlall Gaohll aclal) (3 lall

* |Sample Descrip. duatan Adl

|station 2+530 TO 1+940 0 R.S ( width 6 m)

Request No :

Sample Code

No of Sample 1 2
WT of Tray Without Asphalt 33.5 24,5
WT of Tray With Asphalt 104 111
Wt of Asphalt . 70.5 86.5
Area Of Tray cm2 0.1925 0.1925
Rate Of Spray gm/m2 366.2 449.4
Average of Rate gm/m? 407.8 |

consultant
Eng.shreef adry

Lab.Eng

m.abdalrazik
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PROJECT: A gy yad) g s lal gl G g il okl pelal) (g bl DATE 19-Dec-23
CLIENT : ' (22590 Japia Jana) Agaganl] Y gliall oae (g sh AS i * REF.NO.
LOCATIO: 2+530 TO 1+940 0 R.S ( width 6 m) . TESTED BY M.abdalrazik
MATERIA : dadau Al SAMPLE NO.:
1: BITUMINOUS CONTENT |
1
A.WEIGHT OF SAMPLE BEFORE TE (gm) 2241.00
B. WEIGHT OF SAMPLE AFTER TEST (gm) | 2144.00 i
f
;
C. INITIAL WEIGHT OF FILTER PAPER (gm) ‘ 18.00 ’
D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 21.00
E. WEIGHT ATTACHED TO FILTER PAPER (gm) | 3.00
e
{
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) - | 2147.00 |
; x
- j
G. WEIGHT OF BITUMEN (A-F) (gm) 94.00
H. BITUMEN CONTENT (G/A * 100) (%) 4.38
| | [avEraGE || 4.38 |
Il : GRADATION ‘
WT. OF DRIED SAMPLE : 2147.00 gm
SIEVE NO. |CUM. Wt. Ret.[CUM.Wt.Pass (g)[ -Percent Passing jop mix formula G .space

{142 0.00 100.0 100
1" | 000 2147.00 100.0 100
3/4" 21.00 | 2126.00 99.0 100
1/2" 421.00 1726.00 80.4 85--75
- 3/8" | 77850 1368.50 63.7 71.7-61.7
NO.4 | 1351.00 796.00 37.1 39.8-35
NO.8 | 1530.00 617.00 287 34.8-28.8

NO.16 1657.00 490.00

NO.30 1724.00 | ' 423.00 19.7 21.4--17.4

NO.50 1867.00 280.00 13.0 14.5--10.5

NO.100 1967.00 180.00 8.4 11.2--8.2

NO.200 | 2057.00 90.00 4.2 8--6.4
consultant& : Lab.Eng

Eng.s eef kadry M.abdalrazik
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_ Worksheet For. Bituminous Prime Coat (RC)

Eng hr‘eA l}ﬁd% M
_ b\

m.abdalrazik

\

[pate 16-Dec-23
|client (b4 Javza Jara) | Apagant] SN gBall o3 (o )98 AS
Project aehy_,)«dl BY-SPPN cilal gl o (;Jﬂ-m d—))k.u P:L\SI Gkl
Sa.nple Descrip. ‘ Aaday Aty
|station 2+780 TO 2+040 R.S ( width 6 m)
|Request No
Sample Code
No of Sample 1 2 ;
{
' !
{WT of Tray Without Asphalt 26 25.5 f
, |
WT of Tray With Asphalt 111 102 i
: ‘ é
Wt of Asphalit 85 76.5 |
Area Of Tray cm2 0.1925 0.1925 ;
!
Rate Of Spray gm/m2 441.6 397.4 g
Average of Rate gm/m® 419.5 :
!
consultant Lab.Eng
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‘PROJECT: Jgh gy pal) Hgaa Aa clal gl (e @) Gkl aslall gy ) DATE 16-Dec-23
CLIENT (o353 Jana Jana) Aaganl] Y gliall ore (g 5gd A4S . REF.NO.
LOCATIO: 24780 TO 2+040 R.S ( width 6 m) TESTED BY M.abdalrazii
MATERIA : tdgalan Al SAMPLE NO.:
I : BITUMINOUS CONTENT |
1
AWEIGHT OF SAMPLE BEFORE TE (gm) 2614.00
| B, WEIGHT OF SAMPLE AFTER TEST (gm) 2491.50
C. INITIAL WEIGHT OF FILTER PAPER (gm) - 17.00
| D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 21.00
E. WEIGHT ATTACHED TO FILTER PAPER (gm) 4.00 )
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) 2495.50
G. WEIGHT OF BITUMEN (A-F) (gm) | 118.50
| 'H. BITUMEN CONTENT (G/A * 100) (%) 4.75 N
‘ |avERAGE || 475

Il : GRADATION
WT. OF DRIED SAMPLE : 2495.50 gm

SIEVE NO. |CUM. Wt. Ret. CUM.Wt.Pass (g)| Percent Passing jop mix formula G .space
11/2" ] 0.00 100.0 100
A 0.00 2495.50 100.0 100
3/4" 29.00 2466.50 98.8 100
172" 482.50 2013.00 80.7 85--75
3/8” 752.50 1743.00 69.8 71.7-61.7
NO.4 1587.50 908.00 - 364 39.8-35
NO.8 1724.50 771.00 30.9 34.8-28.8
NO.16 1867.00 628.50
NO.30 1986.50 509.00 20.4 21.4-17.4
NO.50 | 2151.00 34450 | 138 14.5-10.5
NO.100 | 2234.00 261.50 10.5 11.2--8.2
NO.200 | 2296.50 199.00 8.0 8--6.4
copsultant Lab.Eng
M.abdalrazik
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MAXIMUM SPECIFIC GRAVITY OF BITUMINOUS MIXTURES

MRDTM - 412
PROJECT b gy 3l ) gaa in lal gl (e gl Gy bl aelal) gyl DATE 16-Dec-'%
~ |CLIENT (3 s dors) dpaganl) Y il snie (58 4S50 REF. NO.
LOCATION {2+780 TO 2+040 R.S (width 6.m) SOURCE -
MATERIAL SAMPLE No. o
Gsb_| Bulck Specific Gravity of Aggregate -
Gsa | Apparent Specific Gravity of Aggregal
Gb | Specific Gravity Of Bitumen i
Ph | Asphalt Percent by Weight of Mix
gmm
Specimen No. 1 2 )
Wmm__ | Net Weight of Loose Mix Gm. 2415.00 i
WA Net Weight of Flask and Water Gm. 7893 :
W2 Net Weight of Flask, Sample and Water Gm. 9325.50
Gmm ___| Max Theo. Specific Gravity ==~ 2.458
Gse Effective Specific Gravity --- -- e
RESULT | Average Maximum Theo Sp. Gravity 2.46 i
COMPUTATIONS
Gmm | Maximunr Theo. Specific Gravity = Wmm 2.458
' Wmm + W1 - W2
: } 100 - Pb |
Gse Effective Specific Gravity = 100 - Pb 2.647
' Gmm Gb
Pba % Bitumen Absorption = Gse - Gsb xGb x 100 0.475
' Gse x Gsb
Pbe % Bitumen Effective = Pb - (100 - Pb) Pba 4.29% :
100 i
k )d |~
\c. T A _
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PROJECT | iyl yan gia hal ) 0n g 90 ol pola) bl DATE 16-Dec-23
CLIENT | (ropad i ) ypeed GO st 51504658 REF. L
{LOCATICN . 2+780 TO 2+040 R.S ( width 6 m) SOURCE -
MATERIAL Ao 48 SAMPLE NO.
30 Mins Soaked 24 Hours Soaked '
- Specimen No. 1 2 3 4 5 F ) 6
= Wi. In Air Dry Gm. | 1202.5 | 1205.0 | 1202.5 !
= Wi In Air SSD Gm. | 1205.0 | 1209.0 | 1207.0 L
5 WH. In Water Gm. | 692.0 | 698.0 | 695.0
é Volurne of Specimen Gm® | 513.0 | 511.0 | 512.0 )
Sp. Srav. of Specimen 2.344 | 2.358 | 2.349 -
Gmb Av. Sp. Grav. of Specimen l 2.350 , )
Pb |Bitumen % by Wt. Of Mix % 4.75
Gmm |Max Measured Sp. Gravity - 2.46
S Gse |Eff. Aggregate Sp. Gravity i%:%’b - 2.64
D% Pba |Bitumen.Loss % by Absorption R I 0.47
< Pbe |Eff. Bitumen Content P | g 4,30 -f
EAC [Bitumen % by Volume S e % 2.13
Va |Air Voids in Total Mix o | o 4.5
VMA [Voids in Mineral Aggregate oo A5 | % 13.23 .
“VF  [Voids Filled o % 66.29 :
Remarks:
La{; Eny:rg\er 0011 ftart
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| [1/1 ' Worksheet For, Bitummoﬁs Prime Coat ( RC )

Date 17-Dec-23 )
Client (pa9ad) hvia Java) Agagandi e glBall oy b A, 'f
Project L5l s i SIal g a1 (BB a1 (5 .
] Sémple Descrip. dpadan Abyla ;
station 2+620 TO 1+#950 R.S ( width 6 m) ,
Raquest No - ' NNJ
[|Saimple Code ;
!

!

No of Sample 1 2
WT of Tray Without Asphalt 29 28
WT of Tray With Asphalt 118 94
\ﬁt of Asphalt 89 66
Area Of Tray cm2 0.1925 0.1925
Rate Of Spray gm/m2 462.3 342.9
Average of Rate gm/m® 402.6

consultant

Lab.Eng

m.abdalrazik

Eng.shreef| kadry | :
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(MRDTM 418) B
PROJECT: Db g yal) ppaa s lal gl G g AN (Gashall ae)al) g shal) DATE 17-Dee-23
CLIENT : (0353) Japaa Jara) 4 gand) N gliall oo (g8 AS Ji REF.NO.
LOCATIO: : 2+620'TO 1+950 R.S (width 6 m) . TESTED BY M.abdalrazii
MATERIA tgadiy Al SAMPLE NO.:
1: BITUMINOUS CONTENT
1
AWEIGHT OF SAMPLE BEFORE TE (gm) 2458.00 | .
B. WEIGHT OF SAMPLE AFTER TEST (gm) | 2349.00
C. INITIAL WEIGHT OF FILTER PAPER (gm) 17.00
[ D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 21.00
E. WEIGHT ATTACHED TO FILTER PAPER (gm) 4.00
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) | 2353.00 -
G. WEIGHT OF BITUMEN (A-F) - (gm) 105.00 ‘
H. BITUMEN CONTENT (G/A * 100) (%) - 4.46 §
' |AVERAGE |
Il : GRADATION ' '
WT. OF DRIEC SAMPLE : 2353.00 gm
SIEVE NO. |CUM. Wi, Ret|CUM.Wt.Pass (g)| Percent Passing jop mix formula G .space
_» " 112" | 0.00 100.0 100
e 000 | 2353.00 100.0 100
3/4" 31.00 | 2322.00 98.7 100
1/2" 487.00 | ' 1866.00 79.3 85--75
3/8" 764.00° | 1589.00 67.5 71.7-61.7
NO.4 | 1421.00 932.00 39.6 39.8-35
NO.8 | 1582.00 771.00 32.8 34.8-28.8
NO.16 | 1658.00 695.00 '
NO.30 | 1852.00 501.00 21.3 21.4--17.4
NO.50 | 2057.00 | 296.00 | 126 14.5--10.5
NO.100 | 2131.00 222.00 94 - 11.2--8.2
NO.200 | 2182.50- 170.50 7.2 8--6.4
cqonsultant Lab.Eng

/%5' eef kadry M.abdalrazik
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ELRAEID ENGINEERING CONSULTANTS .
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............... : (MRDTM 4'1'8). ,
PROJECT: A gy pal) ygan (stn gl a g sttt GGy all potal) (3 )  DATE 29-Nov 23
CLIENT (p392dt apia Jana) Agagand) N glEAN o3 (g5 5h 4S5 REF.NO.

LLOCATIO: 0+670 TO 04350 L.§ ( width6 m) & 0+950 TO 0+350 L.S ( width5.7m) TESTED BY M.abdalrazik
MATERIA : "t Al SAMPLE NO.:
Iz BITUMINOUS. CONTENT
— 7

| AWEIGHT OF SAMPLE BEFORE TE (gm) .| 2628.00
B. WEIGHT OF SAMPLE AFTER TEST (gm) 2511.00
C. INITIAL WEIGHT OF FILTER PAPER (gm) 18.00
‘D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 20.00
E. WEIGHT ATTACHED TO FILTER PAPER (gm) ‘ 2.00
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) 2513.00
G. WEIGHT OF BITUMEN (A-F) (gm) 115.00
'H. BITUMEN CONTENT (G/A * 100) (%) ' 4.58

Il : GRADATION

.-|AvERAGE || 4.58

WT. OF DRIED SAMPLE : 2513.00 gm
| SIEVE NO. |CUM. Wt. Ret|CUM.Wt.Pass (g)| Percent Passing jop mix formula G.spéce
1 1/2" 0.00 100.0 100
1" .00 2513.00 100.0 100
3/4" 22.00 2491.00 881 100
172" 412.00 2101.00 83.6 85--75
3/8" 780.50 1732.50 68.9 71.7-61.7
NO.4 1612.50 ©00.50 358 39.8-35
NO.8 1772.50 740.50 29:5 34.8-28.8
NO.16 1857.00 - ) 656.00 5
NO.30 | 2074.00 .| 43900 175 21.4-17.4 T -
NO.50 - 2241.00. _W:‘72 OOVWI- N A;‘ A V 1_-473‘._(‘1 E k }
i NO100 | 230800 | o800 |  8F | 11.2-8.2. T
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MAXIMUM SPECIFIC GRAVITY OF BITUMINOUS MIXTURES

MRDTM - 412
PROJECT Lo gy yall jgaa g clal gl o (gl Gy k) amdall 3y bl DATE 29-Nov-23
CLIENT (20520 dagcn (Jans) Apn gl Y Rl w5548 4S REF. NO.
LOCATION 0+670Q TO 0+350 L.S ( width6 mj & 0+950 TO 0+350 L.S ( width5.7m) [SOURCE
MATERIAL ' SAMPLE No.
Gsh | Bulck Specific Gravity of Aggregate
_ Gsa Apparerit Spéciﬁc Gravity of Aggregal
_Gb | Specific Gravity Of Bitumen
_Pb__ | Asphalt Percent by Weight of Mix °
gmm
Specinen No. 1 2
Wmm | Net Weight of Loose Mix Gm. 2501.00
W1 Net Weight of Flask and Water Gm. 7893
W2 Net Weight of Flask, Sample and Water Gm. 9378.50
Gmm Max Theo. Specific Gravity - 2.463
Gse Effective Specific Gravity - - =
RESULT Average Maximum Theo Sp. Gravity 2.46 '
COMPUTATIONS
Gmm Maximum Theo. Specific Gravity = Wmm 2,463
Wmm + W1 - W2
100 - Pb
Gse Effective Spééiﬁc Gravity = 100 - Pb 2.640
Gmm Gb
Pba % Bitumen Absorption = Gse - Gsh x Gh x 100 0.152
Gse x Gsbh ._::
Pbe % Bitumen Effective = pp - (100 - Pb) Pba 1.435 f
100 1
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Lab Engineer
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PROJECT e gyl yyaa (gin il gl o g stall Gayhall pedall g ylal DATE 29-Nov-23
CLIENT (sag2d) Japn Jara) dyagand) Y S 038 (5948 48 )4 REF., l
. LOCATION 0+670 TO 0+350 L.S (Wldfhﬁ m) & 0+950 TO 0+350 L.S (Widfh5 7m) SOURCE =
MATERIAL dantaiy 48y SAMPLE NO.
30 Mins Soaked 24 Hours Soaked
- Specimen No. 1 2 ' 3 4 5 6
5 W, In Air Dry Gm. | 1201.0 | 1208.0 | 1202.0
& WI. In Air SSD Gm. | 1209.5 | 1211.0 [ 1206.5
S WL In Water Gm. | 701.0 | 698.5 | 688.0
g Volume of Specimen Gm® | 5085 | 512.5 | 5185
Sp. Grav. of Specimen 2362 | 2.357 | 2.318
Gmb  |Av. Sp. Grav. of Specimen ] 2.346 ' J j
' |
Pb__ |Bitumen % by Wt. Of Mix % 4.58 -’
Gmm _[Max Measured Sp. Gravity - 2.46 '
S Gse |Eff. Aggregate Sp. Gravity Em:l - 2.64
g ; 3 '. g Gue=Gh o100 .
. Pba |Bitumer Loss % hy Absorption GoaxCab % 0.15 ,
= Pb.e. Eff. Bitumen Content - P g o % 4.43 '
EAC |[Bitumen % by Volume e % 2,27 |l]
Va__|Air Voids in Total Mix e | g, 4.6 !
VMA |Voids in Mineral Aggregate - % 13.24 j
VF  |Voids Filled VMA % 64.92
) ' [
Remarks: l
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Worksheet For. Bitumlnous Prime Coat ( Rc )

Date_ . 15-Nov-23
Client '(éJJAJI‘Ju«': dau) q‘y..\l‘u\ijm PRV (é‘JJé A
Project : : Uuud‘ 9924 8 Bl g gl (33 k) F'“' Gaokll
Sample’ Descﬂp i 16 I b ool sl A.n.hud.uh '
station' I O+970 to 0+730 & 1+300 to 0+670 L S ( width 6m)
] Request No
Sample Code
No of Sample 1 2
WT of Tray Without Asphalt 31 24.5
WT omejWﬁh Asphalt 101 110.5
Wit of Asphalt 70 86
Area Of Tray cm2 0.1925 0.1925
Rate Of Spray gm/m2 363.6 446.8
Average of Rate gm/m2 405.2
consultant . Lab.Eng
g shré\ f\kad ry m.abd)alrazlk
- "\J Q\_S\ | 4 \ N\
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1oL AVAmMYE. O Al g appdth Mmaaa Lo
Maximum Theoritical Specific Gravity of Bituminous Mixture (ASTM D 2041) ”
PROJECT gy pall ysaa i lalgll e gl 30l aolal 3 bl
CLIENT 1(0dsa)) Jasda Jaxa) dgagand) N SN nae g 58 A
LOCATION station from _: 0+970 to 0+730 & 1+300 to 0+670  L.S ( width 6m)
Date ' Yo¥Y uigine
Testing Results & Calculations:
No. 1
Asphalt Content _ - 4.65
Wt. of dry Sample in Air (g) _ 2497
Wt. of Flask filled with water(g) 10124 ;
Wt. of Flask filled with water + dry Sample (g) ‘ 11596
Maximum Specific Gravity (Gmm) 2.435 J

Lab.erig Con ultant\

1H \ N
L




jugjjsuon

—~ 4

“Y &

T

Bua-gen

1440 e X (ww)moj jo abeseny
| ] | by | ee o¢ (wu)moy4
oS5 3 (4] (%)Y 7z soe Aupgeys jo ssoq
0062 1611 Leel 0009 ® Mpigess sbeisay
sozi 9211 eeel geglL azel 09°09 ® Aunigess payoasion
960 96°0 98°0 96°0 960 103983 UopseLI0n
95zl gzzl 88¢1 ¥Syl L8EL (6%) peor
ezl 1021 19l 42 ¥S'eL Buipeey jeig
: S 14 € [4 l "ON
uonedleds noy ¥z Aigerg UORE|NJE] % S}insoy Bunsay
‘ou m_nEm_
oy FEH Lyey | ea (W9 WpIA) 5 029+0 01 00841 5 0F L0 G 048+0 uopes|
- TS 0D TR0 o R ety r 20
SN S bavee | | A PR i)
IR TS = et vy 65510 WLSY 3591 Jeysiep

&

=
B i

ML

nOY Arrvay anny

m——
e
—_—s

(&)
P PlDl.MZ(ir O AN AT res iy
A\m SGFiIreET

Bujrow ypeg

0




.." 5“ .:,‘ ". I )
F xil"‘,\;; - 3 L

=

Al o lylaga VI

ELRARID ENCGINELRING C{C\.\’ SULTA )V

ST meamane ALyl g appal mans Lp
Worksheet For Bituminous Prime Coat { RC) ]
Date 03-Dec-23 ]
Client (s252) hsts Jana) 4pagandl YR sae BI04y
Project Ahigisall jsaa is clalsl oa gl Gahll actal) ) b

Sample Descrip.

sftation

0+700 TO 0+000 L.S ( width 6 m)

—l_!—equest No

Sample Code

No of Sample 1 2
WT of Tray Without Asphalt 22 27.5
AWT o.f Tray With Asphalt 101 104
Wt of Asphalt 79 . 76.5
Area Of Tray cm2 0.1925 0.1925
Rate Of Spray gm/m2 410.4 ' 397.4
Average of Rate gm/m? 403.9

-

consultant

‘kadry
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(MRDTM 418)

PROJECT: ' Lhasapall gyna  Aa Glalgh o oA By gkt aclal) gy b)) DATE 3-Dec-23
CLIENT : (292 bana ana) opanl] NS re o548 AS 0 | REF.NO.
LOCATIO: ' 0+700 TO 0+000 L.S ( width & m) TESTED BY M.ahdalrazilk

MATERIA : o 'k 4dh SAMPLE NO.:

I': BITUMINOUS CONTENT

| 1]
A.WEIGHT OF SAMPLE BEFORE TE (gm) 2354.00
B. WEIGHT OF SAMPLE AFTER TEST . (gm) .| 2248.00
C. INITIAL WEIGHT OF FILTER PAPER (gm) 18.00
D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 20.00
E. WEIGHT ATTACHED TO FILTER PAPER (gm) 2.00
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) 2250.00
G. WEIGHT OF BITUMEN (A-F) (gm) 104.00
| H. BITUMEN CONTENT (G/A * 100) (%) 4.62
IAVERAGE || 4.62
Il : GRADATION
WT. OF DRIED SAMPLE : 2250.00 gm
‘SIEVE NO. [CUM.Wt, Ret, CUM.Wt.Pass (g)| Percent Passing jop mix formula G .space
1 1/2" s 0.00 ~100.0 100
1" ~0.00 | 2250.00 100.0 100
3/4* 0.00 2250.00 |  100.0 100
12" 324.00. | 1926.00 85.6. - 85--75
38" 694.00 1556.00 69.2 71.7-61.7
NO.4 | 1421.00 829.00 36.8 - '39.8-35
- NO.8 | 1625.00 625.00 208 ‘ 134.8-28.8
NO.16 | 1794.00 | 456.00 - , '
NO.30 | 1850.00. | 400.00 178, | "+ 214174
NO.50 | 1967.00 28300 |. 126 : 14.5--10.5
NO.100 | 2061.00 | 189.00 v 84 - | 11.2-8.2
NO.200 ‘| 2104.00 146.00 oo B8 8--6.4
o Lab.Eng

 M.abdalrazik .
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\ “(MRDTM 418) |
PROJECT: A,sluw g2 s Clallh fa g thall gl ol gyl DATE S-Dec-23
CLIENT : (o s haea) Agagant] Y all na 3o AS i REF.NO.
LOCATIO ; ' 1+140 TO 0+325 L.S ( width 5.3 m) TESTED BY M.abdalrazik
MATERIA : b dih SAMPLE NO.:
I : BITUMINOUS CONTENT
- : 1
| AWEIGHT OF SAMPLE BEFORE TE (gm) 2581.00
B. WEIGHT OF SAMPLE AFTER TEST ~(gm) 2463.50
C. INITIAL WEIGHT OF FILTER PAPER (gm) 18.00
D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 20.00
E. WEIGHT ATTACHED TO FILTER PAPER (gm) 2.00
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) 2465.50
| G. WEIGHT OF BITUMEN (A-F) | (gm) 115.50
H. BITUMEN CONTENT (G/A * 100) (%) 4.68
‘ ' ‘ [avERAGE | 4.68 |
Il : GRADATION | |
WT. OF DRIED SAMPLE : 2465.50 gm
I SIEVE NO. CUM. Wt. Ret|CUM.Wt.Pass (g)| Percent Passing jop mix formula G .space
1172 0.00 1000 100
e 0.00 2465.50 100.0 100
3/4" 0.00 2465.50 100.0 100
1/2" 468.50 1997.00 81.0 [ 85..75
3/8" 784.50 | 1681.00 68.2 ] 71.7-61.7
| NO.4 [ 1451.00 | 101450 411 ] 39.8-35
| No.8 | 1705.00 760.50 30.8 [ 34.8-28.8
| NO.16 | 195400 | 51150 | e
" NO.30 I 2021.0 444:50 18.0 21.4--17.4
NOERO | 2141 F 32450 | 130 | 14.5.-10.6 |
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Worksheet For Bituminous Prime Coat ( RC)

Date 06-Dec-23
Client (02l haya data) dgagand] i gliall XS (?_}Js A8 i
Project Aidagy sall ygaa ia Clalgl o @SN GG hll aofalf 5y Rl
Sample Descrip. dgata A3y
statlon 1+200 TO 0+325 L.S ( width 5.7 m)
i}aquost No
Sample Code
No of Sample 1 2
WT of Tray Without Asphalt 27.5 31
WT of Tray With Asphalt 107 111
Wt of Asphalt 79.5 80
Area Of Tray ' cm2 - 0.1925" 0.1925
Rate Of Spray gm/m2 413.0 415.6
Average of Rate gm/m? 414.3
Conolllfant Lab.Eng
hre Lf kadry ’ y m.ahdalrazik
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(MRDTM 418)

! S e bomAaas Aa- laT~l =In
NO 10 2331.00 206.5¢

'PROJECT: Al ga pal) pgaa s al gl e g i Gy A=Al 5y shal) DATE 6-Dec-23
CLIENT (pagah baguia Jara) Agagant) Y liall bse g 55 AS i REF.NO.
LOCATIO: 14200 TO 0+325 L.S ( width 5.7 m) TESTED BY M.abdalrazik
MATERIA : fAado 48,k SAMPLE NO.:
| : BITUMINOUS CONTENT
_ 1
AWEIGHT OF SAMPLE BEFORE TE. (gm) 2658.00
B. WEIGHT OF SAMPLE AFTER TEST (gm) 2534.00
C. INITIAL WEIGHT OF FILTER PAPER (gm) 17.00
D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 20.50
E. WEIGHT ATTACHED TO FILTER PAPER (gm) 3.50
F. TOTAL WEIGHT-OF AGGREGATES (B+E) (gm) 2537.50
G. WEIGHT OF BITUMEN (A-F) (gm) 120.50
H. BITUMEN CONTENT (G/A * 100) (%) 4.75
: laverace | 4.75 |
Il : GRADATION .
- WT. OF DRIED SAMPLE : 2537.50 gm
SIEVE NO. CUM. Wt. Ret,/CUM.Wt.Pass (g)| Percent Passing jop mix formula G .space
1 fig 0.00 100.0 100
g 0.00 2537.50 100.0 100
3/4" 21.00 2516.50 99.2 100
1/2" 412.00 2125.50 83.8 85--75
3/8" 754.00 .| 178350 | 703 | 71.7-61.7
| NOo.4 | 1584.50 953.00 | 376 ] 39.8-35
| NO8 [ 176500 | 77250 | 304 | 34.8-28.8
| NO16 | 1958.00 | 57950 | ] N A
| NO.30 | 2081.00 ]_ 456:50 . L l&o_ ‘ | __1_4;_ 17.4 |
NO.50 | 2214.00 32350 ,! 927 . | 14.5-10.5 |

':' )' 3




MARSHALL STABILITY
(ASTM D - 1559)

PROJECT gl yae (gt hal gl o g 0 Gyl patal iyl DATE 6-Dec-2?
CLIENT (o-\_,pj‘]s_u'a dmu) A*A_,A&“ \.".N_,L‘Lll PRT') (-;j_,i 45_);'5 REF. ’
1LOCATION 14200 TO 0+325 L.S ( width 5.7 m) - SOURCE - -
MATERIAL Ao 4di SAMPLE NO,
30 Mins Soaked 24 Hours Soaked
Spsecimen No. 1 2 3 5 6
% W. In Alr Dry Gm. | 1204.0 | 1201.5 | 1204.0
& Wi, In Air SSD Gm. | 1206.5 | 1208.5 | 1208.0
g WH. In Water Gm. | 701.0 | 689.0 | 701.0
2 Volume of Specimen Gm® | 5055 | 519.5 | 507.0
Sp. Grav. of Specimen 2382 | 2.313 | 2.375
Gmb_ |Av. Sp. Grav. of Specimen 2.356
FPb  IBitumen % by Wt. Of Mix ' % 4.75
Gmm_|Max Measured Sp. Gravity - 2.47
(%) 100 - Pb
la Gse _|Eff. Aggregate Sp. Gravity R - 2.66
Q Gse-Gsb
; Pba |Bitumen Loss % by Absorption el . 0.67
< . pb. (100-Pb), o,
Pbe |Eff. Bitumen Cantent ) % 4.11
; N - :
EAC |Bitumen % by Volume Gb % 2.04
Gmm - Gmb, 4
Va__ |Ais Voids in Total Mix o | % 4.6
(100-PL)Gmb
VMA |Voids in Mineral Aggregate " o % 13.00
| VF  |Voids Filled A | % 64.65
Remarks:
Lab Engineer — Conﬁ_lv//fmn
—Hla |\, (™
& ereina o
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Worksheet For Bituminous Prime Coat ( RG )

EI:}iAL‘ID E‘\IGXNECRING CONSsI }l.’T‘A.\’J’I‘S

07-Dec-23

Date
Client (0499 Bapa Jana) dgaguanl] I tall s g 548 45
Project Ahgiall ggas ia GSTRT G g i Gahll ae |4l) gy ]
Sample Descrip. Aahudlh

station 1+180 TO 04325 .S ( width 5.8 m)
Request No

Sample Code

No of Sample

WT of Tray Without Asphalt

28 29.5

WT of Tray With Asphalt

Wt of Asphalt

Area Of Tray cm2

Rate Of Spray gm/m2

. Average of Rate gm/m?

consultant

Eng.shreef kadry

//'—_1 \‘/{ )C.”_\\) \-/

Lah.Eng

m.abdalrazik
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| (MRDTM 418)
'PROJECT: Ahagg pall gaa ia cal gl ¢pa’ oAl Gy shall pelalf (g Shal DATE 7-Dec-23
CLIENT (o120 Japia Jana) Agaganh i gliall 30 g 558 485 REF.NO.
LOCATIO: 1+180 TO 0+325 L.S ( width 5.8 m) TESTED BY M.abdalrazik
MATERIA ; daadais A8 SAMPLE NO.:
I : BITUMINOUS CONTENT
{)
A.WEIGHT OF SAMPLE BEFORE TE (gm) 2214.00
B. WEIGHT OF SAMPLE AFTER TEST (gm) 2113.00
C. INITIAL WEIGHT OF FILTER PAPER (gm) 18.00
D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 20.00
'E. WEIGHT ATTACHED TO FILTER PAPER (gm) 2.00
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) 2115.00
G. WEIGHT OF BITUMEN (A-F) (gm) 99.00
H. BITUMEN CONTENT (G/A * 100) (%) 4.68
. laverace || 462 |
Il : GRADATION '
WT. OF DRIED SAMPLE : 2115.00 am
SIEVE NO. [CUM. Wt. Ret|CUM.Wt.Pass (g)| Percent Passing jop mix formula G .space
1 172" 0.00 100.0 100
1 0.00 2115.00 100.0 100
3/4" 0.00 2115.00 100.0 100
142" 367.00 1748.00 82.6 85--75
3/8" 589.00 1526.00 722 71.7-61.7
NO.4 1294.00 821.00 38.8 39.8-35
NO.8 1428.00 687.00 325 34.8-28.8
NO.16 1584.00 531.00 | 5
NO.30 1724.00 391.00 185 21.4-174 | -
NO.50 18€4.00 | 251 00 11.9 14.5--10.5
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ELRALID ENGINEERING CONSULTANTS
(oL Aname Lk # allishy aspah mina, op

- Worksheet For Bituminous Prime Coat ( RC )
Date .- 10-Dec-23
Cliont ' . (0499 hapa Jana) Agagand el sae (5398 Ay
Project g all jgaa i cilalgll ¢ gl Gy bl aofalf g
Sample Descrip. danta Al
station ' 14720 TO 1+200 L.S ("width 6 m)
Request No
Sample Code
No of Sample 1 .2
WT of Tray Without Asphalt 27 28.5
WT of Tray With Asphalt 107 103.5
Wt of Asphalt 80 75
Area Of Tray cm2‘ 0.1925 0.1925
Rate Of Spray gm/m2 . 415.6 389.6
Average of Rate gm/m? 402.6
consultant Lah.Eng
= g.Sh(r ef kadf'y 7 m.ahdalrazik
= \ -\/’4,_A s
C<\\> \(\ ’ . N E/i\\/f;/? e
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0O 100 | 2067 06: [ -189.0D | 3 4 f 11.2.-8.2

| | (MRDTM 418) |
PROJECT: Ay 3all Jgaa s clalgll g sitall 3 bl sl gyl DATE 10-Dec-23
CLIENT : o (b Jend) dgagand] gAY e b AS REF.NO.
'LOCATIO: 14720 TO 14200 L.S (width 6 m) TESTED BY M.abdalrazik
MATERIA : - "daday Al SAMPLE NO.:
- 1: BITUMINOUS CONTENT
] ‘ — 1
AWEIGHT OF SAMPLE BEFORE TE (gm) 2351.00
B. WEIGHT OF SAMPLE AFTER TEST (gm) 2248.00
C. INITIAL WEIGHT OF FILTER PAPER (gm) 18.00
D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 20.00
E. WEIGHT ATTACHED TO FILTER PAPER (gm) 2.00
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) 2250.00
G. WEIGHT OF BITUMEN (A-F) (gm) 101.00
H. BITUMEN CONTENT (G/A * 100) (%) 4.49
. , [AVERAGE | 4.49
Il : GRADATION -
WT. OF DRIED SAMPLE : 2250.00 gm
SIEVE NO. 'CUM. Wt. Ret|CUM.Wt.Pass (g)| Percent Passing jop mix formula G .space
1 1/2" 0.00 100.0 100
1" 0.00 2250.00 100.0 100
3/4" 0.00 2250.00 100.0 100
e 218.00° | 2032.00 90.3 85--75
3/8" 681.00 1569.00 69.7 71.7-61.7
NO.4 1357.00 893.00 39.7 39.8-35
NO.8 1587.00 663.00 295 34.8-28.8
NO.16 | 1654.00 | " 596.00 B
NO.30 | 1841.00 409.00 - | 182 | 214174 ]
NO.50 | 1967.00 | 28300.. | 128 | 14.5-10.5 |
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" Worksheet For Bituminous Prime Coat ( RC)

Date 13-Dec-23
Client . (pagadl Japia Jana) Agagand] CN LBl adis (g0 AS
Project’ : hgsall ggaa ia clalgll g goiall G bl o fall gyl
Sample Descrip. Aata Aih _

station 14960 TO 1+180 L.S ( width 6 m)
Request No :

Sample. Code

No of Sample 1 2
WT of Tray Without Asphalt 29 32
WT of Tray With Asphalt 113.5 109
Wt of Asphalt' 84.5 Tl
Area Of Tray cm2' 0.1925 0.1925
Rate 6f Spray gm/m2 439.0 400.0
Average of Rate gm/m? 419.5

consultant
Eng«shreefikadry
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Lah.Eng

m.ahdalrazik
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MARSHALL STABILITY

(ASTM D - 1559)
PROJECT Aga g yall g gna (s ol gl ¢ g tall (g plall a3y plall DATE 13-Dec-23
CLIENT (b392) dawin Jana) Agagenl) Y liall osie (9558 4558 REF. |
LOCATION 14980 TO 1+180 L.S { width 6 m) SOURCE -
| MATERIAL dynta dishy SAMPLE NO.
30 Mins Soaked 24 Hours Soaked
. e
Speciman No. 1 2 3 4 5 6
‘%7 Wt. In Air Dry Gm. | 1198.0 | 1205.5 | 1203.0
& WH. in Air SSD Gm. | 1201.0 | 1211.0 | 1207.0
3 Wi, In Water Gm. | 699.0 | 702.5 | 688.0
E:_é Volume of Specimen Gm® | 502.0 | 508.5 | 519.0
Sp. Grav. of Specimen 2.386 | 2.371 | 2.318
Gmb  |Av. Sp. Grav. of Specimen 2.358 ]
Ph  |Bitumen % by Wt. Of Mix % 4,44
Gmm |[Max Measured Sp. Gravity - 2.48
100 - Pb
8 Gse |Eff. Aggregate Sp. Gravity Grin- Gb - 2:65
O 5 ' -Gsb
Q>: Pba |[Bitumen Loss % by Absorption GeaxGeb X0x100 | o 0.47
< : (100-Pb), .
= Pbe |Eff. Bitumen Content P> o % 3.99
Gmb x Pbe
EAC [Bitumen % by Volume Gb % 2.12
Gmm - Gmb,
Va__|Air Voids in Total Mix om0 | % 4.9
P 1 {100-Pb)Gmb
VMA _|Voids in Mineral Aggregate D % 12.65
VF  |Voids Filled B | % . 61.22.
Remarks: ) - S -
_ \ J
Lab Engineer _W:<‘” C‘ons/,{/fanz\ F
L _aay X - - fj,l_\._(_. ,_.:.\‘_?(.A
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MAXIMUM SPE'CIFAIC'GRAVVITY OF BITUMINOUS MIXTURES

MRDTM - 412

PROJECT 7 Lo gy pall ygaa S ol gl ot Ml (G ylall peldall gy ylall DATE 13-Dec-23
GLIENT (22920 s Jars) Aga ol ¥ Al oo g 38 48 53 REF. NO.
LOCATION 14960 TO 1-+180 L.S ( width 6 m) SOURCE
MATERIAL : SAMPLE No.
_Gsh | Bulck Specific Gravity of Aggregate
Gsa | Apparent Specific Gravity of Aggregal
Gb | Specific Gravity Of Bitumen
Pb | Asphalt Percent by Weight of Mix
. gmm
Specimen No. 1 2
Wmm | Net Weight of Loose Mix Gm. 2241.00
W1 Net Weight of Flask and Water Gm. 7893
W2 Net Weight of Flask, Sample and Water Gm. 9229.50
Gmm Max Theo. Specific Gravity — 2.478
Gse [ Effective Specific Gravity - =
RESULT Average Maximum Theo Sp. Gravity 2.48
COMPUTATIONS
Gmm Maximum: Theo. Specific Gravity = Wmm . 2.478 ’ i
A Wmm + W1 - W2
100 - Pb
Gse Effective Specific Gravity = 100 - Pb 2.652 :
Gmm Gb 3
Pba % Bitumen Absorption = Gse - Gsb x Gh x 100 0.472 {
Gse x Gsh ...“'
Pbe % Bitumen Effective = Pb - @;E?lﬁ[iﬂ %
100 [
e . — I
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| ~ (MRDTM 418) |
'PROJECT: Aghagrpall gsaa i clalgh G gl Gashll potal (g DATE 13-Dec-23
'CLIENT (0aspd) bapuia Jana) Agaganl) N glaall sae (g 558 AS 4 REF.NO.
'LOCATIO: 1+960 TO 1+180 L.S ( width 6 m) TESTED BY M.abdalrazik
MATERIA: - Mgada Ak SAMPLE NO.:
1: BITUMINOUS CONTENT
1
AWEIGHT OF SAMPLE BEFORE TE (gm) 2621.00
B. WEIGHT OF SAMPLE AFTER TEST (gm) 2506.00
C. INITIAL WEIGHT OF FILTER PAPER (gm) 17.00
D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 20.50
E. WEIGHT ATTACHED TO FILTER PAPER (gm) 3.50
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) 2509.50
G. WEIGHT OF BITUMEN (A-F) (gm) 111.50
[ H. BITUMEN CONTENT (G/A * 100) (%) 4.44
: : - |AVERAGE | 4.44
Il : GRADATION
WT. OF DRIED SAMPLE : 2509.50 gm
SIEVE NO. |CUM. Wt. Ret,|CUM.Wt.Pass (g)| Percent Passing Jjop mix formula G .space
1 g 0.00 100.0 100
1 0.00 . 2509.50 100.0 100
3/4" 27.00 248250 98.9 100
19 484.00 2025.50 80.7 85--75
318" 756.00 | '1750.50 69.8 71.7-61.7
NO.4 1521.00 988.50 39.4 39.8-35
NO.8 *554.00 815.50 32,5 34.8-28.8
NO.16 | 1857.00 '652.50 - N
NO 30 | 2058.00 | . 45150 | 180 | 214174
NO 50 | 2156 50 ) 14.5-10.5
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£ -/ Worksheet For Bituminous Prime Coat ( RC )

Date 29-Nov-23
Client (03520 Jania Jana) Ayagand) N glall s $Ish A
Al gy pall ggaa i cdal ol ga il 5y hll pelalf iy k)

Project . :

Sample Descrip.
 0+670 TO 0+350 L.S ( width6 m) & 0+950 TO 0+350 L.S ( width5.7m)

station ~

Request No

Sample Code

|No of Sample 1 2
WT of Tray Wit.hout Asphglt 22 23
WT of Tray With Asphalt 108.5 55.5
Wt of Asphalt 86.5 72.5
Area Of Tray . cm2 0.1925 0.1925
Rate Of Spray gm/m2 4 449.4 376.6

Average of Rate gm/m? 413.0

Lah.Eng

consultant
Ehg.shre%" kadij / . m.abdalrazik
i S . B . B
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Worksheet For BltummOUS Prlme Coat ( RC)

Date 30-Nov-23
_|Client (o9l hayia Jana) dragand) e glaall sae S0 Al
Project © Ay pall jeaa sia Clalgll g il duhﬂ el gy bl
'|Sample Descrip. dgadau 43k
station 0+910 TO 0+350 L.S ( width 5.4m) & 0+680 TO 0+510 L.S ( width 5.5m)
Request No
Sample Code
No of Sample 1 : 2
WT of Tray Without Asphalt 27 29.5
WT of Tray With Asphalt 112.5 102
Wt of Asphalt 85.5 72.5
"|Area Of Tray cm2 0.1925 0.1925
Rate Of Spray gm/m2 444.,2 376.6
Average of Rate gm/m? 410.4
consulitant Lab.Eng

"f\? 1“‘\ S

Ln SQ\ gef kadry m.ahdalrazik
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MARSHALL STABILITY
(ASTM D - 1559)
PROJECT Ayl jpma gt ol on gl el el gy DATE 30-Nov-23
CLIENT" (p392d) Jogwa Jana) gagenll Y Sl o 6558 4S )t REF.
LOCATION 0+910 TO 0+350 L.S (width 5.4m) & 0+680 TO 0+510 L.S ( width 5.5m) SOURCE -
MATERIAL o dsh 48y |SAMPLE NoO.
) 30 Mins Soaked 24 Hours Soaked
Specimen No. 1 2 3 4 5 B8
% WA, In Air Dry Gm. | 1199.5 | 1201.0 | 1204.5
& Wt. In Air SSD Gm. | 1203.5 | 1205.5 | 1207.0
o)
v W, In Water Gm. | 689.0 | 701.0 | 695.0
< :
2 Volume of Specimen Gm® | 514.5 | 504.5 | 512.0
Sp. Grav. of Specimen 2.331 | 2.381 | 2.353
Gmb Av. Sp. Grav. of Specimen 2.355
Pb  |Bitumen % by Wt. Of Mix % 4.62
Gmm_[Max Measured Sp. Gravity - 2.46
w 100 - Pb
) Gse |Eff. Aggregate Sp. Gravily o = 2.64
S | . o e - B G0 |
v a__ |Bitumen Loss % by Absoarption % 0.11
< pb-(100Pb) oy,
Pbe |Eff. Bitumen Content 100 % 4.51
Gmb x Pbe i
EAC |Bitumen % by Vo!ume Sb % 2.30
Gmm - Gmb,
Va |Air Voids in Total Mix Gom % 4.3
VMA_|Voids in Mineral Aggregate el | 12.94
VF  |Voids Filled A % 66.97
Remarks:
|
| ;
| ;
l
\ ) i
‘Lab Engineer . Consultant !
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: T forarise o e ELRARID ENGINEERING CONSULTANTS
L ) ; y Alé)_.ix’ AN Mg 4
MAXIMUM SPECIFIC GRAVITY OF BITUMINOUS MIXTURES ,
. MRDTM - 412'

2 g Ll el 5

m
Eﬂl‘sﬁﬂ-
Net Weight of Flask and Water m«
m
-

Effe

ctive Specific Gravity

| RESULT | Average Maximum Theo Sp. Gravity 246 ]

COMPUTATIONS

Wmm 2.459
—Vhm
(Wmm + w1 - W2 . —

100 - pp i
100 - pp 2638

Gmm Gbh - N 1‘;
}

% Bitumen Absorption = Gse - Gsb xGbx 100 0114
258 - Gsb xGb

Gse x Gsh —— L |
% Bitumen Effective . B Ph- (100 - Pb) pha’ 4519
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: EL RAPID ENGINEERING (..OV‘;[ I 'I‘A\Y'T?

alé.)m,'w ‘w B

. . (MRDTM 418)
 PROJECT: Aahggoall sgna (n Clalgll coa il 3y lall potal) g sl DATE 30-Nov-23
CLIENT (o3 hagids Jana) Agagant) N glall e (555 AS 4 REF.NO.
LOCATIO: 0+910 TO 0+350 L.S (width 5 -4m) & 0+680 TO 0+510 L.S ( width 5.5m) TESTED BY M.abdalrazik
MATERIA : "pada Al SAMPLE NO.:
__I: BITUMINOUS CONTENT |
S 1
AWEIGHT OF SAMPLE BEFORE TE (gm) 2785.00
B. WEIGHT OF SAMPLE AFTER TEST (gm) 2660.00
C. INITIAL WEIGHT OF FILTER PAPER (gm) 18.00
D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 20.00
E. WEIGHT ATTACHED TO FILTER PAPER (gm) 2.00
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) 2662.00
G. WEIGHT OF BITUMEN (A-F) (gm) 123.00
H. BITUMEN CONTENT (G/A * 100) (%) 4.62
,_ -  |AvERAGE || 4.62 |
Il : GRADATION - -
WT. OF DRIED SAMPLE : 2662.00 gm
SIEVE NO. [CUM. Wt. Ret|CUM.Wt.Pass (g)| Percent Passing jop mix formula G .space
112" 0.00 100.0 100
1" ©0.00 2662.00 100.0 100
3/4" 0.00 2662.00 100.0 100
172" 481.00° | 2181.00 81.9 85--75
| 3ig" 749.50 1912.50 71.8 71.7-61.7
[ NO.4 1631.50 1030.50 387 39.8-35
NO.8 1761.00 901.00 33.8 ] 34.8-28.8
NO.16 | 195500 | 707.00 | I T T
| NO30_| 210860 |- 55350 | 208 | 21.4-174 N |
| NoBs0 | 220400 | 36800 | 138 | 445-105 | |
2438 90 41 224,007 | 3.4 | 11.2--8.2 f

| NO.100
.- —en | S —

s FAE | e f
' | o280 00
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Worksheet For Bltummous Prlme Coat ( MC)

Date - R YooYy caadyi o

Client - : (2399 daga Jana) Ay gand] Y811 ose g 508 AS
Project byl saa i G @Il Gy il s fall g )
Sample Descrip. : dlay) 11:1:

|station 0+700 TO 0+000 (width 5.5 m)L.S
Request No
Sample,CQd_e

No of Sample 1 2
WT of Tray Without Asphalt 23 29
WT of Tray Witit Asphalt 296 301
Wt of Asphalt 273 272
Arefa Of Tray cm2 : 0.1925 ' 0.1925
Rate éf Spray gm/m2 1418.2 1413.0
Average of Rate gm/m? 1415.6
consultant | Lab.Eng
I ‘/L/f reef k dry B m.a&)d?l‘raz:ik
-+ B e
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| (MRDTM 418)
PROJECT: Aghag sl ygaa s clal gl e N (gl acfalf 3y b
CLIENT L (saga S Jana) gaganl] ¥ il sae g 58 S
LOCATIO : 0+700 TO 0+000 (width 5.5m ) L.S

MATERIA :

DATE 2-Dec-23
REF.NO,

TESTED BY M.abdalrazik
SAMPLE NO.:

I : BITUMINOUS CONTENT

1

AWEIGHT OF SAMPLE BEFORE TE (gm) 2519.00
B. WEIGHT OF SAMPLE AFTER TEST (gm) 2401.00 ,
C. INITIAL WEIGHT OF FILTER PAPER (gm) 44.00 I
D.WEIGHT OF FILTER PAPER AFTER TEST (gm) 46.00 /
E. WEIGHT ATTACHED TO FILTER PAPER (gm) / I
F. TOTAL WEIGHT OF AGGREGATES (B+E) (gm) I 2403.00 I
G. WEIGHT OF BITUMEN (A-F) (gm) , 116.00 /
H. BITUMEN CONTENT (G/A * 100) (%) 4.83
| [LVERAeeﬂL 4.827 ]
II': GRADATION : : ‘ '
WT. OF DRIED SAMPLE : 2403.00 gm
SIEVE NO. |[cum. wt. Ret|CUM.Wt.Pass (g)] Percent Passing [ jop mix formula G .space
L1 172" 0.00 / 1000 | 100
[ ] 240300 | . 1000 | 100 100
34" | 10100 | 230200 | 58 [ 87.6---97.6 100-75
2" | 75100 | 165200 | 687 [ 57.3-67.3
38" | 112800 | 1275.00 | 51 | 46.2---56.2 70-45
{ NO4 | 1590.00 | 81300 | 338 | 30--37.4 50-30
NO.8 | 175800 | 64500 | 268 ) 24.2--30.2 35-20
NO.16 | 196700 | 43600 | 181 [ o | _
NO:30 | 2058.00 | 345.00 ! 44 ) 1420 50
NO.80 | 227100 l 172.00 72 | sseans | 12




